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BA7{5 2 Company information
LALLMz (R W] Shanghai BYD Co., Ltd.
LA Ll AT X @R 8% 999 5 No.999, Xiangjing Road, Songjiang, Shanghai, 201611,
Consignor P.R.China
18621785298 li jiaxuan2@fdbatt.com www.byd.com
iy LE ity PRZ 5] Shanghai BYD Co., Ltd.
Py LA RN X A i 8% 999 5 No.999, Xiangjing Road, Songjiang, Shanghai, 201611,
Manufacturer P.R.China
18621785298 li.jiaxuan2@fdbatt.com www.byd.com
Ly bzt PR/A 7] Shanghai BYD Co., Ltd.
PR 7 b i B TLIX @R i€ 8% 999 45 No.999, Xiangjing Road, Songjiang, Shanghai, 201611,
Test lab P.R.China
18621785298 li.jiaxuan2(@fdbatt.com www.byd.com
Hih{5 2 Battery information
Y5 Pl B AL A i i
k& AL/ LA T i,
§ el Rechargeable Li-ion Battery i
e JE I 5
7 »: = 4
Type fAbaks Original tested type 4
FRFRHLE(V) 1131 7R/ fiERE 4940mAh 55.9Wh(Rated)
Nominal voltage ) Capacity/energy 5040mAh S7Wh(Typical)
fifiidk BE ISR THUE M5 di(g) ,
Description Rechargeable Li-ion battery Li content
Hlit(kg) wpos Ty WEITFET ¢ Black
Mass S Appearance plastic film shell
3815 B Test information /
T — T F 0] o S
Original test report No. i Date of test report 2023-07:14 >
P ARAE et TH GRS RbsdE T E 45 38.3 &t UNITED ST/SG/AC.10/11, Rev.7&Am\
Test standard NATIONS Manual of Tests and Criteria 38.3 end.1
T.1 fen LA A : T2 BN Agh mo o
Altitude simulation A1 Passed Thermal test af% Passed
T.3 $Rahill it Sl T.4 it e
Vibration frif Passed Shock & f% Passed
ST = T6 1K o
External short circuit Erfff Passed Crush ot Passed
T.7 i fe A T.8 Sl B R
Overcharge i Pagsed Forced discharge &rfit Passed
38.3.3(f) / 3833 (g) /
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FE & B Sample Picture
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WUERER: 55.9Wh
IR 57Wh
BEER: 4940mAh
HRHRRE: 11.31V
ERESIME: 13.2V
Manufactured by Sh.lnghliBVDCu.. Lid. * ok )ﬁ
Rechargeable Li-ion Battery'

EF: LT AARAR

sip ILCRE S A I0E 3 B GRg% ATkt ) ST/SG/AC.10/11/Rev.7& Amend. 1 38.3 biiifk
C ’”l : 925K . The tested samples meet the requirements of test items of the UNITED NATIONS
b Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7&Amend. 1 38.3
& /
Remark
%% Signature 4 12 L5 %92 FLIN
1% Title Issued date
il & LRI Vice chief engineer
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